Sustainable and Affordable Sanitation Solutions for Small Towns
Prof. N C Narayanan
Dr. Pradip P. Kalbar
Centre for Technology Alternatives for Rural Areas
Centre for Urban Science and Engineering (CUSE)
Indian Institute of Technology, Bombay

Lecture - 17
Introduction to liquid waste treatment technologies

Hello everybody hope the course is going on well. As you have seen until now this is not
a normal academic course we are actually learning by doing through some interventions
in a specific context. Last week we focused on the problem of sanitation in Alappuzha.
In general the lectures focused on situational analysis of wastewater management in the

city and followed a stepwise approach to understand the problem at the town level.
[...]
then the second pit will be active in that time. So, by that time this pit fills you empty of
this pits and this system work, this very good system for rural areas or urban areas where

there is land or there is a practice of having this particular leach pit.

(Refer Slide Time: 21:55)

Septic tank

\ Distribution
box

N
gravel

(Source: Salvato, J. A., Nemerow, N. L., & Agardy, F. J.
(2003). Environmental engineering. John Wiley & Sons)

And then you have the septic tank that is second level building second building level
intervention and septic tanks are basically again a tank for which basically do not have
any design treatment. But because of the nature of bacteria in anaerobic condition they
live there and start decomposing the organic matter in the black water and septic tanks
are typically designed for handling the this particular you know black water only. And

we have the is code for used design guidelines for septic tanks.

And there are many of the books and this particular compendium that I showed which
also covers this particular septic tank details and with the baffle it improves the
efficiency in terms of all the solids are collected in one baffle before. So, that the outlet
will not be having any solids. So, basically septic tank is based on a simple principle that
you retain the sludge and that will start decomposing anaerobically and that is the main

purpose of septic tank.



And in precise basically is governed by how much solid how much solids per day per
person generates typically it is assumed that about 30 to 40 liters per year per person is
required for holding this sludge for one person and then you need additional amount per
day for whatever flush water that generates ok. So, that is basically some detention time
of that, detention time means basically whatever volume is has divided by the flow, v by

q is your detention time in terms of minutes or hours ok.

So, all this treatment plants has a basic parameter of detention time which is v by q
volume divided by discharge that is whatever input you are applying to the this particular
any unit. Whether it is septic tank or whether it is a complicated waste water treatment
plant it has a simple with basic one of the parameter is detention time or it is hydraulic
detention time. And then if you want to go for a more complicated systems in at a
building scale for a very urbanized cities or hotels or multi storing buildings we have a

set of array of technologies | mean explain the details later.

(Refer Slide Time: 24:31)

For Building Scale in Dense Urban Areas

Sequencing
""" * Batch Reactor [

Sewage
‘7///L’ ______ » MovingBed | _ -

Bio Reactor Multi Media  Activated Carbon
Filters Filters

Fine Screening

Effluent for
Reuse

Y
X
3
3
s
s
ki
s

ey

b2

But this scheme | am explaining here at the building level, you can have the Sequencing
Batch Reactor, Moving Bed Bio Reactor, Fluidized Bed Bioreactor, Membrane Bio -
Reactor and which will basically take care of organic load of the sewage ok. So, first is
organic load, but that will not be enough for if you want to reuse because if you are

making so much of investment | said our objective should be to reuse re cycle the waste



water. We can see here the multimedia filters, the activated carbon this kind of additional

systems we can placed for removing the 100 percent solids.

So, that you are at least the treated effluent looks pure and then you have the ultra
filtration modules also and | will show you one of this examples and you have a disinfect
and then may be recycle for secondary purposes like air conditioning, gardening, car

washing, those kind of things.
(Refer Slide Time: 25:29)

Process Flow Diagram of Building Scale STP based on MBR

Effivent for

Reuse

sewage [T7]] ~-REE —
111/ anoxic Tank SO TR R
[AVAVAVAYS
Screen @I
r

Membrane
Bio - Reactor

Pre-Aeration
Tank

Chamber / Ai
Siudge e
okding T m in
ludge

iy,
> %

S
7%

Y
= s’

=z

And this is one of the treatment plant for one high rise building at the basement where
you have this particular screening of the sewage, it is in the basement and this is called
Membrane Bio - Reactor. So, basically it is a combination of the biological activity and
membrane force both are placed together | will explain how it works later, just look at
the scheme and then you have this particular plumbing system, twin plumbing twin
plumbing system or double plumbing system which take cares of recycle water will be

used for toilet flushing and this plants can be design and operate.

Because and how this can be effective because it will reduce the flush water demand of
the entire building because toilet flush is about 40 to 50 liters per person in such kind of
life style. So, that much amount of fresh water consumption will reduce ok. So, this is for
a long term sustainability of the city, this kind of things are available that these are like

more mechanized solutions and more high tech oriented solutions.



(Refer Slide Time: 26:41)

Building Scale Solution in Sub-Urban Area

And if there is a space we can have a simple natural treatment system also, which is
called constructed wetlands in a scientific language where you have the septic tank at the
bottom of the building, again this is a high rise building and this is the basically a septic
tank and it can be baffled, multi baffled septic tank also.

And then you have the wet lands these are designed for particular flow and particular
BOD and this you not realized that treatment is occurring there itself ok. So, you have 2
sets of solutions, one is completely mechanized completely high tech. This is also high
tech, this is not low tech, it look low tech, but it is not low tech by the way ok. It requires
lot of scientific principles to design and maintain this particular facility ok, but it gives a
very different basically appearance that you are using making the use of nature and

treating the waste.

So, any questions here? We will see we will come to the actual principles by which this
treatments occur. And then coming to the community scale solutions and you can
basically club this natural treatment systems and make a community level treatment

system such as.



(Refer Slide Time: 28:11)

Community Scale Solution

Influent

Q=1000-2700 m*d-"

BOD,, = 80-110 mgl™

0D, = 160-245 mgr" Se¥age

S, =40-480mgr!
Efflvent
Q=1000-2700 m*d™"
BOD, = 16-27 mgi™*
©0D,,=55-30 mgl-*
SS;,= 10-90 mgi-*

Figure 17 WSP, waste stabileation ponds; P, duckweed ponds.The duckwesd ponds (2 part of ful-scale sewage treatment plant based on
comentional waste stablization ponds) at Nehru Vihar, Wajirabad recefves approimately 1-2.7 MLD of domestic sewage. This system has three-
step hybrid natural system consisting of waste stabilization pond in the first step, duckweed pands in the second step, followed by stocking/
maturation ponds in the third step before discharging the treated wastewater into the River Yamuna.

This is the waste this is the system from Nehru Vihar Wajirabad we have to check
whether it is working or not, but when we documented this particular system, that was
that time it was working, where you have the multiple waste stabilizations ponds. Waste
stabilization ponds are natural treatment basically natural system when you have the

pond there is a herbal activity and there is a symbiosis between algae and bacteria ok.

So, this is a very well system very works with very good in natural condition and to
improve the like basically the nutrient removal, you can have 1 or 2 duckweed ponds the
fish are again some already specific species for that can grow on the this particular pond

and there you have the facultative ponds for basically for further treatment.



(Refer Slide Time: 29:05)

F

Anaerobic pond
|

uvsandmammlmponds
.

b\

¥

Before December 2001 “In November 2003

Figwe 16 Duckweed fed aquacuiturs for wastewater treatment. ‘The
washout of deckmeed was attnbeted 1 the industrial wastewater
intrusion in the szuage.

AN

= iy,
5 /s ( %,
= Yrgygyes

So, these are the pictures from that particular site and we have a book chapter which
documents all this sorts of treatment approaches which is anaerobic pond ah, facultative
and maturation pond and basically this is the pit pond ok. So, this is based on use of
nature, but you can see the land requirement because, but this if we plan | guess assume
some of your plans. So, if you are plan if you while you while you plan the city or while
you plan the expansion of the city if you leave this spaces for having this kind of

treatments this will basically help city sustain in more environment friendly manner.

Because if we do not have land we have to go to those machines and then machines will
work to. The basic difference between these two systems is this particular systems have
low rate of basically pollutant removal whereas, the mechanized systems will basically

accelerate the rate of removal and hence compact the area required area requirement ok.

So, that is the basic difference one here both of the systems will give the same reason at
the end of the day one will have slower rate natural treatment systems whereas, in
engineered system mechanized systems will have high higher degradation rate because
of we are doing something artificially there and that is why your land requirement is
coming down. And then we come to the centralized collection and treatment ok.



(Refer Slide Time: 30:43)

Centralized Collection and
Treatment

So, I will explain the building level, 1 will explain the community level.

(Refer Slide Time: 30:51)

Types of Collection System

COMBINED SEWER SYSTEM

)
.9

- N
‘,/'. o)
m s Y
= "'lnmtl/

(Source: http://www.msank.org/wetweather1.jpg)

And now, this is centralized collection and treatment, where the 2 different types of

collection system one is called combined sewer system where we put together the storm

water. You see here storm water is connected here and mostly in Indian cities except

metros city metros we have the combined sewer system because it is more economical.

So, one only sewer taking the and we have very only 2 - 3 months rain fall and also some

finite number of days. So, this kind of system was in India.



(Refer Slide Time: 31:27)

TN

Y,
7 %
5? 1

=
- /J

And then you have the second is a separate sewer system which were the sewer is
sewage is taken separately and storm is taken separately ok. So, these two kind of
systems are increased and depending on your design you have to make a choice for when
you say decide a collection system. So, assuming that for centralized or even
decentralized with some good scale you need some kind of collection system. And for

that you have to keep in mind centralized or this basically combines sewer system or

separate sewer system.

(Refer Slide Time: 32:05)

Waste-water treatment unit operations and

processes

gy,
s %,

©

Physical unit operations

[N =N =R =l =iy =]

Screening

Comminution

Flow equalization
Sedimentation

Flotation
Granular-medium filtration

Chemical unit operations | =

[ =]y =y =y =)

Chemical precipitation
Adsorption

Disinfection
Dechlorination

Other chemical applications

Biological unit operations = =

Q
Q
8]
Q
Q
a
g

Activated sludge process
Aerated lagoon

Trickling filters

Rotating biological contactors
Pond stabilization

Anaerobic digestion
Biological nutrient removal

(Source: ESCWA, U. (2003). Waste-Water Treatment

Technologies-A General Review)



And these are some waste water treatment unit operations and processes ah. So, basically
there are some physical unit operations that we used for waste water treatment, such as
screening, flow equalization, sedimentation, flotation or granular filtration and those are
used at various stages ok. It is it does not mean that | started with these; that means, it
comes at the start of the plan it just classification from the physical unit operation point

of view.

And then there are chemical unit operations which are like chemical precipitation,
adsorption, disinfection and other chemical applications. And then we take use of
bacteria and algae and other microorganisms which are biological unit operations. So, we
make use of 3 principles physical force, chemicals and biology this combination of these
3 works in waste water treatment plant ok. And in biological treatment you have
activated sludge process, aerated lagoon, trickling filters, pond stabilization, all this

things ok. So, we will cover that good and what are the types of collective system?
Student: Combined.

Combined and?

Student: Separate.

Separate and which is more feasible in India or more commonly used in India?
Student: Combined.

Combined, what are the commonly used unit operations and process in waste water

treatment? First the 3 classification.

Student: Physical, chemical and biological.
Physical, chemical?

Student: Biological.

Biological, 2 in physical, 2 names in physical?
Student:

2 in chemical.



Student: Pollination, adsorption.
Pollination, adsorption.

And 2 processes from biological.
Student:

Where is it lagoons?

Student: Trickling filters.

Trickling filters, activated sludge process good. So, any questions until now? Clear. Now
we come to the how all this 3 physical, chemical and biological unit processes or
operations there is a difference between operation and the process are put together to

have the treatment.

And as per our guidelines central with we have Central Public Health Environmental
Engineering Organization which we call CPHEEO which is a agency to develop
guidelines for sanitation and sewage treatment and this is |1 am referring from this 2013
CPHEEO guideline which basically talks about, conventional waste water treatment

plant ok.

(Refer Slide Time: 34:41)

Conventional Sewage Treatment Plant

\ sy | scouoer |
‘ TREATHENT | TREATWENT |

UNTOPERATON  SCREENMG GRT REMOVAL PRIMARY 'BOLOGIDAL QDTN SECONDARY
OR FROCESS SETTLNG AND SYNTHESS SETUNG

4

AER0RC | DGESTED _ TOSUGE
TUPGRWTAT | DGESTER [ SUIDGE  HANDUIG
A DISPOSK
BY - PRODUCT SCREENMG GRT PRINARY SECONDAR"

(CH 009 elirEE

iy,

ﬂ,n
'a,,f?f;,/"
@
R

9

(Source: CPHEED ) o AEngineering, 2013)




Conventional meaning it is most commonly conventionally we have to treating sewage
in this manner. So, conventional treatment goes in these two primary and secondary and
this particular in primary treatment we have the unit operation or process screening, grit
removal and primary settling. So, in the primary treatment we take care of mostly
suspended load of the particles ok. So, suspended load meaning will it remove some
BOD?

Student:

Will it remove some BOD?
Student: Yes.

How come?

Student: some portion.

So, some portion right we call even if it is the suspended, but it can be organic right. So,
if it will exert some BOD on the system. So, primary treatment is very essential and one
and same because primary treatment in primary treatment we make use of gravity that
gravity will be used to settle the particle ok. Now something that can be settled by
gravity it is not wise to put it into reactor right for the further treatment, because for the
further treatment we are making use of basically additional artificial air to supply the

oxygen which may increase the cost of a system because it will required more energy.

So, basic principle you should remember is something that can be settled by gravity
should be used in should be settled in primary treatment itself. You should not take in to
the secondary treatment, because secondary treatment is a part of the system which is
made to only convert the biological of the dissolve BOD into suspended BOD ok. So,
basically that conversion happens in the this reactor and there are different types of
reactors ok.

The basic treatment if you want to remember first principle is to remove the screens it
will help it is to remove the floating material as plastic or something will come that will
be abstracted with the screens. Then you have the grit basically sand silt particles are
more large diameter which will settle which are mostly in organic in nature those will be